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comply with all the FCC Part 15 Subpart C requirements. The test results are contained in this test report
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by the NVLAP accreditation.
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
FCC Part 15: 15.207
Power Line Conducted Emission PASS

ANSI C63.10: 2009

FCC Part 15: 15.209
) . PA
Radiated Emission ANSI C63.10: 2009 SS

FCC Part 15: 15.247

. PASS
Band Edge Compliance ANSI C63.10: 2009

FCC Part 15: 15.247

. - PASS
Conducted spurious emissions ANSI C63.10: 2009

FCC Part 15: 15.247

. PASS
6dB Bandwidth ANSI C63.10: 2009

FCC Part 15: 15.247

PASS
Peak Output Power ANSI C63.10: 2009

FCC Part 15: 15.247

Power Spectral Density ANSI C63.10: 2009 PASS

Antenna requirement FCC Part 15: 15.203 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343
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2. GENERAL INFORMATION
2.1.Description of Device (EUT)

Product Name

Model Number&
Brand Name

FCCID

Radio

Channel Number

Operation Frequency

Modulation Technology

Antenna Assembly Gain

Applicant

Manufacturer

Date of Test
Date of Receipt

Sample Type

: WIRELESS USB ADAPTER

Brand Name Model No.
TCL MT-WN731NM
: ZVAQS

- IEEE802.11 b/g/n

. IEEE 802.11b/g, IEEE 802.11n HT20: 11 Channels
" IEEE 802.11n HT40: 7Channels

: IEEE 802.11b: 2412MHz—2462MHz
IEEE 802.11g: 2412MHz—2462MHz
IEEE802.11nHT20: 2412MHz—2462MHz
IEEE802.11nHT40: 2422MHz—2452MHz

: IEEE 802.11b: DSSS(CCK,DQPSK,DBPSK)
IEEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,
QPSK,BPSK)

: PCB Antenna, 1.06dBi

: TCL TECHNOLY ELECTRONICS (HUIZHOU) CO.,LTD
Section 37, Zhongkai High-tech Development Zone, Huizhou
City, Guang Dong Province, China, 516006

: TCL TECHNOLY ELECTRONICS (HUIZHOU) CO., LTD

Section 37, Zhongkai High-tech Development Zone, Huizhou
City, Guang Dong Province, China, 516006

: Nov.29~Dec.04, 2013
: Nov.28, 2013

: Prototype production

Audix Technology (Shenzhen) Co., Ltd.
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2.2.Test Information

A special test software was used to control EUT work in Continuous TX mode(100% duty
cycle), and select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information

Mode data rate Channel Frequency
(Mpbs)(see Note) (MHz2)
1 Low :CH1 2412
IEEE 802.11b 1 Middle: CH6 2437
1 High: CH11 2462
6 Low :CH1 2412
IEEE 802.11g 6 Middle: CH6 2437
6 High: CH11 2462
6.5 Low :CH1 2412
IEEE 802.11n HT20 6.5 Middle: CH6 2437
6.5 High: CH11 2462
135 Low :CH1 2422
IEEE 802.11n HT40 13.5 Middle: CH4 2437
13.5 High: CH7 2452

Note 1: According exploratory test, EUT will have maximum output power in
those data rate, so those data rate were used for all test.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343
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2.3.Tested Supporting System Details

No.| Description ACS No. Manufacturer Model Serial Number Approved type

1. BD -- LG BP340/BPM34 -- --

2.4. Block Diagram of Test Setup

(EUT: WIRELESS USB ADAPTER)

BD

EUT

AC Mains

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343
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2.5. Test Facility

Site Description
Name of Firm

Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

3m Anechoic Chamber

Certificated by FCC, USA

Registration Number: 90454
Valid Date: Feb.22, 2015

3m & 10m Anechoic Chamber

Certificated by FCC, USA

Registration Number: 794232
Valid Date: Oct.31, 2015

EMC Lab.

Certificated by Industry Canada

Registration Number: IC 5183A-1
Valid Date: Jun.13, 2014

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-01
Valid Date: Feb.01, 2014

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2014

2.6. Measurement Uncertainty (95% confidence levels, k=2)

Test Item

Uncertainty

Uncertainty for Conduction emission test
in No. 1 Conduction

3.1 dB (150KHz to 30MHz)

Uncertainty for Radiation Emission test
in 3m chamber

3.22 dB(30~200MHz, Polarize: H)

3.23 dB(30~200MHz, Polarize: V)

3.49 dB(200M~1GHz, Polarize: H)

3.39 dB(200M~1GHz, Polarize: V)

Uncertainty for Radiation Emission test in
3m chamber (1GHz-18GHz)

4.97 dB (1~6GHz, Distance: 3m)

4.99 dB (6~18GHz, Distance: 3m)

Uncertainty for Radiated Spurious

Emission test in RF chamber 3.57dB
Uncertainty for. C(_)nductlon Spurious 200 dB
emission test

Uncertainty for Output power test 0.73dB

Uncertainty for Power density test 2.00 dB
Uncertainty for Frequency range test 7x10°
Uncertainty for Bandwidth test 83 kHz

Uncertainty for DC power test 0.038 %
Uncertainty for test site temperature and 0.6C

humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments
Item Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
1. Test Receiver |Rohde & Schwarz| ESHS10 838693/001 | Oct.31,13| 1 Year
2. L.I.S.N.#1 Rohde & Schwarz| ESH2-Z5 834066/011 | Oct.31,13| 1 Year
3. L.I.S.N.#3 Kyoritsu KNW-242C 8-1920-1 May.08, 13| 1 Year
4. Terminator Hubersuhner 500 No.1 May.08, 13| 1 Year
5. Terminator Hubersuhner 500 No.2 May.08, 13| 1 Year
6. RF Cable Fujikura 3D-2W No.1 May.08, 13| 1Year
7. Coaxial Switch Anritsu MP59B M50564 May.08, 13| 1 Year
8. Pulse Limiter |Rohde & Schwarz| ESH3-Z2 100341 May.08, 13| 1 Year
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
L 1 Py A
80cm
0.8m
—
LISN LISNg |
[ —

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1. WIRELESS USB ADAPTER (EUT)

Model Number
Serial Number

: MT-WN731NM

3.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.2.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343
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3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turned on the power of all equipment.
3.5.3. TV run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
Via PC connected to the power mains through a line impedance stabilization network (L.I.S.N.
1#). This provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram
of the test setup and photographs). The AC line are checked to find out the maximum
conducted emission. In order to find the maximum emission levels, the relative positions of
equipment and all of the interface cables shall be changed according to ANSI C63.10: 2009 on
Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS10) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343
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Data: 7 File: D:'DATAZ013 Report data'T'\TCLACS1302179.emb6 {8)
0 Level (dBuv) Date: 2013-12-04
FCCPART 15 C
FCC PART 15 C {(AVG)
q
10
0.15 2 5 1 2 L] 10 20 30
_ Frequen MHz
Trace: {Discrete) quency { )
Site no :1fconduction Data Mo H
Dis./Ant. rEE 2013 ESHZ-Z5 LIMNE
Limit :FCC PART 15 C
Env./In=. 124, 5% C/56% Engineer :lilan Chen
EUT :WIRELESS USE ADAPTER
Power Bating :AC 120V/60Hz
Te=t HMode tTx Maode
MAW:MT-WN73 1NN
ISH Cahle Ewission
Ho Freg Factor Loss Feading Level Limits= Margin Eemark
[MH=) [dE) [dE) [dBuv) {dBuV) {dBuV) [dE]
1 0.44850 0.16 0.0z 41.96 42,14 LE&.90 14.76 QF
2 0.86640 0.1s8 0.03 40, 63 40,54 L&.00 15.16 QF
3 1.165 0.19 0.03 40,25 40,47 L&.00 15.53 QF
4 2.210 0.z23 0.04 4z .53 42 .80 L&.00 13.20 QF
= 3.613 o.z7 0.06 40,45 40.51 56,00 15.18 QF
& 9.404 0.5z 0.10 43 .34 43 .96 &60. 00 16.04 QF

Femarks: 1.Emission Lewel=I3N Factor+Cable Loss+Reading.

Z2.If the average limit is et when useing a quasi-peak detector.
the EUT shall be deemwmed to meet hoth limits and measurement
with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd.
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Data: & File: D:DATAZ013 Report dataiTITCLMACS1302179.em6b (8)
0 Level (dBuv) Date: 2013-12-04

FCCPART 15 C

FCC PART 15 C (AVG)

10

0.15 2 .5 1 2 Li 10 20 30
Trace: {Discrete) Frequency (MHz)
3ice no r1fficonduction Data No H=
Dis./Ant. Hu 2013 ESHEZ-E5 NEUTEAL
Limit :FCZ PART 15 C
Env./Ins. 124.5%C/50% Engineer :Alan Chen
EUT :WIRELEZS USE ADAPTER
Power Bating :AC 120V/60Hz
Te=zt HMode tTx Mode

M/M:MT-TN73 1NN
ISN Cahle Emwission
o Fredg Factor Loz= FReading Lewvel Limits Margin ERemark
[MH=) [dE) [dB] [dBuir) (dBuv) [dBuV) [dE]

1 0.44850 .22 0.0z 41.26 41.50 56.90 15.40 QF

2 0.56640 0.26 0.03 40,29 40.55 S56.00 15,42 QF

3 1.165 0.26 0.03 39.56 39.85 56.00 1a.15 QF

4 2.2949 .27 0.04 42 .20 42 .51 L&, 00 13.49 QF

= 3.374 0.30 0.05 38.44 38.79 L&, 00 17.21 QF

& Q9,572 0.4s8 0.10 44,07 44,65 60,00 15.35 QF

Femark=: 1.Emis=sion Lewvel=I3N Factor+Cable Loss+Reading.
Z.If the average limit is et when useing a quasi-peak detector.
the EUT shall be deemed to meet hoth limits and measurement
with average detector is unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343
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4. RADIATED EMISSION TEST

4.1.Test Equipment
4.1.1.For frequency range 30MHz~1000MHz (At Anechoic Chamber)

Iltem| Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Nov.24,13 | 1 Year
2 | EMI Spectrum Agilent E4407B MY41440292 |May.08, 13| 1 Year
3 | Test Receiver | Rohde & Schwarz | ESVS10 834468/011 May.08, 13| 1 Year
4 Amplifier HP 8447D 2648A04738 |May.08,13| 1 Year
5 | Bilog Antenna TESEQ CBL6112D 35375 May.30, 13| 1 Year
6 RF Cable MIYAZAKI CFD400-NL | 3# Chamber No.1 [May.08, 13| 1 Year
7 | Coaxial Switch Anritsu MP59B M74389 May.08, 13| 1 Year

4.1.2. For frequency range 1GHz~40GHz (At Anechoic Chamber)

Iltem Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1 |Spectrum Analyzer| Agilent E4407B MY41440292 | May.08, 13 1 Year
2 Horn Antenna EMCO 3115 9510-4580 | May.28, 13 1 Year
3 Amplifier Agilent 8449B 3008A00863 | May.08, 13 1 Year
4 RF Cable Hubersuhner | SUCOFLEX106 77980/6 May.08, 13 1 Year
5 RF Cable Hubersuhner | SUCOFLEX106 77977/6 May.08, 13 1 Year
6 Horn Antenna EMCO 3116 00060089 | Aug.28, 13 1 Year

4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

} ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3m

TURN TABLE
1.5m(L)*1.0m(W)*0.8m(H) __, || (FIBRE GLASS)

Combining Network| [ AMP | [Spectrum Analyzer| | PC System

[
Receiver

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343
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For frequency range 1GHz-40GHz

Semi-anechoic 3m Chamber

3m

ABSORBER

Im [ 2.0m(L)*1.0m(W)*0.8m(H) —

(30cm maximum)

z

(Reference Point)

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

EUT

TURN TABLE
(FIBRE GLASS)

AMP | | Spectrum Analyzer| |

PC System

4.3.Radiated Emission Limit
4.3.1.15.247&209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uVv/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna
and the closest point of any part of the device or system.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343
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4.3.2.15.205 Restricted bands of operation
MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46
21735 -2.1905 16.80425 - 16.80475 960 - 1240 725-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-9.2
420725 - 420775 73 -74.6 1645.5 - 1646.5 93-95
6.215 - 6.218 74.8 752 1660 - 1710 10.6 -12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 17222 13.25-13.4
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 841475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72 -173.2 3332-3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322 -335.4 3600 - 4400 ®)

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions shall be at least 20dB below the fundamental emissions
or comply with 15.209 limits.

4.4.EUT Configuration on Test

The configurations of EUT are listed in Section 3.4.

4.5.0perating Condition of EUT

Same as Conducted Emission test that is listed in Section 3.5. except the test set up replaced by
Section 4.2.

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground. The
turn table can rotate 360 degrees to determine the position of the maximum emission level.
Power on the EUT and let it working in test mode, then test it. EUT is set 3 meters away from
the receiving antenna, which is mounted on a antenna tower. The antenna can be moved up and
down between 1 meter and 4 meters to find out the maximum emission level. Broadband
antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal and vertical
polarization of the antenna are set on test.

This test was performed with EUT in X, Y, Z position, and the worse case was found when
EUT in X position as test photo indicated.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range
from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1MHz for peak
emissions measurement above 1GHz and 1MHz RBW, 10Hz VBW for average emissions
measure above 1GHz

The frequency range from 30MHz to 10™ harmonic (40GHz) are checked. and no any
emissions were found from 18GHz to 40 GHz, So the radiated emissions from 18GHz
to 40GHz were not record.
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ECC ID:ZVAQ5 page 4-1

4.7.Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 40 GHz were comply with 15.209 limits.

Note: For emissions above 1GHz, if peak level comply with average limit, then the average
level is deemed to comply with average limit.
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FCC ID:ZVAQ5 page 4-2
Frequency: 30MHZ-1GHZ
Data: 2 File: E:2013 Report DataiTITCLIACS 1302179.EM6 (6)
o Level (dBuVim) Date: 2013-12-04

FCC PART 15 C (3M)
40————J 3 3

.

030 224, 418. 612, 806. 1000
Frequency (MHz)
3ite no. : S3m Charber Data no. HE
Diz. / Aint. i Sm 2013 CBLA11ZD 35375 Ant. pol. : HORIZONTAL
Limit : FCC PART 15 C (3HM)
Env., / In=. : Z4%C/65% Engineer : Even Deng
EUT : WIRELESS USE ADAPTER
Power rating : AC 1Z0V/60H=
Test Mode : TX NMode
M/ : MT-WI73 1M
int. Cahle Emission
No. Fredq. Factor Loss PBeading Lewvel Limits Margin ERemark
[MH=z) (B 1) [dE) {dBuV) (dBuV/m) [(dBuV/m) [dE]
1 241.460 12.35 1.95 20.87 35.17 46,00 10.83 QF
2 296.750 13.50 2.16 22.35 35.41 45,00 T.59 QF
3 342.340 15.05 2.29 20.45 37.82 45,00 §.18 QF
4 360.030 15.70 2.34 23.60 41,64 46,00 4.36 QF
= 430.000 17.80 2.69 18.50 38.99 45,00 .01 QF
& Qal.200 ZZ.z0 4,12 12 .10 38.42 54.00 15.58 QF

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Beading.
Z. The ewmission lewels that are Z0dB kbelow the official
limit are not reported.
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Data: 1
0 Level (dBuvin)

File: E:2013 Report Data'T\TCL'ACS 1302 179.EMG (6)

Date: 2013-12-04

FCC PART 15 C {31}

ol T

B
030 224, 418. 612, 806. 1000
Frequency (MHz)
SJite no. 3 Chamber Data no. 1
Dis. / Aint. 3m 2013 CBLE112D 35375 int. pol. VERTICALL
Limit FCC PART 15 C (3HM)
Env. / In=s. 24%C/65% Engineer Even Deng
EUT WIRELESS USE ALDAPTER
Power rating AC 120V/60H=
Tezt HNode TZ HMode
M/ : MT-WI73 1M
int. Cahle Emission
Mo Fredg Factor Loss PReading Lewvel Limits Margin Rewark
[MH=z) (B 1) [dE) (dBuV) [dBuV/m) [(dBuv/m) [dE)
1 51.340 g.63 1.20 15.86 28.69 40.00 11.31 QF
2 83 .000 5.05 1.54 23.10 3Z2.49 40.00 T.51 QF
3 1zz2.150 12.81 1.49 15.79 30.09 43.50 13.41 QF
4 134,760 12 .42 1.54 18.42 3z2.38 43 .50 11.1=2 QP
= 311.300 14.23 2.20 11.22 27.65 46,00 15.35 QP
& 431.050 17.80 2.70 Q.84 30.34 45,00 15.66 QF

Femarks: 1.
Z.

Emmis=sion Lewel= Antenha Factor + Cable Loss + Reading.
The emission levels that are Z0dE below the official

limit are not reported.
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FCC ID:ZVAQ5 page 4-4
Frequency: 1GHz~6GHz
Data: 1 File: G:2013 report TITCLIACS13Q2179-FCC.EMG (104)
1 LE¥e! (dBUVim) Date: 2013-11-29

FCC PART 15C PEAK

60
FCC PART 15C iy
BT
0 1000 1600, 2200. 2800, 3400. 4000
Frequency (MHz)

S3ite no. 1 3m Chawber Data no. HE

Dis. / Ant. : 3m Z013 3115 (4530) int. pol. : VERTICAL

Limit : FCC PART 15C FPELE

Env. / In=. : Z3%C/54% Engineer : Kevin Hu

EUT : WIRELESS USE ADAPTER

Power supply : DC 3.3V

Test mode : IEEES02.11kb 2412MH=z Tx HMode

MT-WH73 1NN
Lnt. Calle Amp. Enis=sion

Fred. Factor loss Factor Reading Lewel Limits Margin PBemark

[MHz) {dE /1) [clB) [dE) [dBuW) (AEuvV/m) (dBuW/m) (dE)
1 Z2412.000 28.21 5.81 35.70 110.31 108.63 74 .00 -34.63 Peak

Remarks=:

1. Emission Lewel= Antenha Factor 4+ Cable Loss —-Awp Factor + Reading.
2. The emission lewvels that are 20dB helow the official limit are not reported,
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ECC ID:ZVAQ5 page 4-5
Data: 2 File: 2013 reportTTCLWACS1302179-FCC.EMG {104)
120 Lewvel (dBuWim) Date: 2013-11-29

FCC PART 15C PEAK

60 FCC PART 15C BY

ML‘W

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Jite no. ! 3m Charher Data no. HE
Lis. / Aint. o 3m 2013 3115 (4530) int. pol. @ HORIZONMTALL
Limit : FCC PART 15C PELE
Env. / Ins. : 23*C/54% Engineer : EKevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode : IEEES0Z2.11b 2412MHz Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 2412.000 28.21 5.81 35.70 a1.16 g9.45 T74.00 -15.45 Peak
Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,
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FCC ID:ZVAQ5 page 4-6
Data: 3 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)

Jite no. Sm Charber Data no. 3
Lis. / Aint. b 2013 3115 (4580) int. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V

Test mode

IEEES0Z.11b 2412MHz Tx HMode
MT-WHM773531NH

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:ZVAQ5 pade 4-7
Data: 4 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
Level (dBuim) Date: 2013-11-29
120
FCC PART 15C PEAK
60
FCC PART 15C AY
0 4000 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
S3ite no. 3 Chamber Data no. 4
Dis. / Ant. 3m 2013 3115 (4580) int. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT : WIRELE3S3 USE ADAPTER
Power supply : DC 3.3V
Test mode IEEES0Z.11b 241ZMH=z Tx Mode
MT-WN73 1NM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [dE) [dBuV) [(dBuV/m) (dBuV/m) (dE)
1 482Z4.000 32.885 .55 35.70 40.45 46.21 74.00 27.79 Peak
2 4824.000 32.88 .56 35.70 3i9.14 44 .30 54.00 9.10 Lyerage
Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-iwp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,
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FCC ID:ZVAQ5 page 4-8
Data: 5 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
Jite no. Sm Charber Data no. HE
Lis. / Aint. b 2013 3115 (4580) int. pol. @ VERTICAL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V

Test mode

IEEES0Z.11b 2412MHz Tx HMode
MT-WHM773531NH

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:ZVAQ5 page 4-9
Data: 6 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
1 FCC PART 15C AV
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
Jite no. Sm Charber Data no. HE
Lis. / Aint. b 2013 3115 (4530) int. pol. @ VERTICAL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode IEEES0Z .11k Z412ZMH=z Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 4824.000 32.88 g8.55 35.70 46,65 5Z2.41 T74.00 21.59 Peak
2 45824.000 3Z.838 .55 35.70 44,65 50,44 S54.00 3.56 Lverage
Remarks:

1. Emission Lewel=
Z. The emwmission lewels that are 204F below the

Antenna Factor + Cable Loss

—Lwp Factor + Reading.
official limit are not reported,
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FCC ID:ZVAQ5 page 4-10
Data: 11 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
Jite no. Sm Charber Data no. : 11
Lis. / Aint. b 2013 3115 (4580) int. pol. @ VERTICAL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V

Test mode

IEEES0Z.11b 2437HHz Tx HMode
MT-WHM773531NH

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:ZVAQ5 page 4-11
Data: 12 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
FCC PART 15C AV
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
Jite no. Sm Charber Data no. : 12
Lis. / Aint. b 2013 3115 (4530) int. pol. @ VERTICAL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode IEEES0Z .11k 2437MHz Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission

Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)

1 4874.000 32.97 g8.63 35.70 44,72 50. 62 54 .00 3.38 Lverage

Femarks:
1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343
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FCC ID:ZVAQ5 page 4-12
Data: 13 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)

Jite no. Sm Charber Data no. 13
Lis. / Aint. b 2013 3115 (4580) int. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V

Test mode

IEEES0Z.11b 2437HHz Tx HMode
MT-WHM773531NH

Audix Technology (Shenzhen) Co., Ltd.
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ECC ID:ZVAQ5 page 4-13
Data: 14 File: 2013 reportTTCLWACS1302179-FCC.EMG {104)
120 Lewvel (dBuWim) Date: 2013-11-29

FCC PART 15C PEAK

60
FCC PART 15C AV

1

0 4000 6800. a600. 12400. 15200. 18000
FTEHUEHW I:MHZ:I

Jite no. ! 3m Charher Data no. : 14

Lis. / Aint. o 3m 2013 3115 (4530) int. pol. @ HORIZONMTALL

Limit : FCC PART 15C PELE

Env. / Ins. : 23*C/54% Engineer : EKevin Hu

EUT . WIRELE3S USE ADAPTER

Power supply : DC 3.3V

Test mode : IEEES0Z2.11b 2437MHz Tx Mode

MT-WHN73 1MM
int., Cable Lmp. Emission

Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark

[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 4874.000 32.97 g8.63 35.70 41.07 46.97 54 .00 7.03 Lverage

Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,
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ECC ID:ZVAQ5 page 4-14
Data: 15 File: 2013 reportTTCLWACS1302179-FCC.EMG {104)
120 Lewvel (dBuWim) Date: 2013-11-29

FCC PART 15C PEAK

60 FCC PART 15C BY

W

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Jite no. ! 3m Charher Data no. : 15
Lis. / Aint. o 3m 2013 3115 (4530) int. pol. @ HORIZONMTALL
Limit : FCC PART 15C PELE
Env. / Ins. : 23*C/54% Engineer : EKevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode : IEEES0Z2.11b 2437MHz Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 2437.000 Z28.2Z6 5.85 35.70 Qz.16 a0.57 T74.00 -16.57 Peak
Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,
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ECC ID:ZVAQ5 page 4-15
Data: 16 File: 2013 reportTTCLWACS1302179-FCC.EMG {104)
120 Lewvel (dBuWim) Date: 2013-11-29

FCC PART 15C PEAK

60
FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Jite no. ! 3m Charher Data no. : 1a
Lis. / Aint. o 3m 2013 3115 (4530) int. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. : 23*C/54% Engineer : EKevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode : IEEES0Z2.11b 2437MHz Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 2437.000 Z28.2Z6 5.85 35.70 107.46 105.87 T74.00 -31.587 Peak
Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343
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FCC ID:ZVAQ5 page 4-16
Data: 17 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Jite no. Sm Charber Data no. HE A
Lis. / Aint. b 2013 3115 (4530) int. pol. @ VERTICAL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode IEEES0Z .11k Z462ZMHz Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission

Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)

1 Z24f62.000 28.32 5.89 35.70 110.25 108.76 T74.00 -34.76 Peak

Femarks:
1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343
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ECC ID:ZVAQ5 page 4-17
Data: 18 File: 2013 reportTTCLWACS1302179-FCC.EMG {104)
120 Lewvel (dBuWim) Date: 2013-11-29

FCC PART 15C PEAK

60 FCC PART 15C BY

R I S

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Jite no. ! 3m Charher Data no. : 18
Lis. / Aint. o 3m 2013 3115 (4530) int. pol. @ HORIZONMTALL
Limit : FCC PART 15C PELE
Env. / Ins. : 23*C/54% Engineer : EKevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode : IEEES0Z.11b 2462MHz Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 Z24f62.000 28.32 5.89 35.70 a5.16 93.67 T74.00 -19.67 Peak
Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ5 page 4-18
Data: 19 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
Jite no. Sm Charber Data no. : 19
Lis. / Aint. b 2013 3115 (4580) int. pol. @ VERTICAL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V

Test mode

IEEES0Z.11b 2462ZMHz Tx HMode
MT-WHM773531NH

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:ZVAQ5 page 4-19
Data: 20 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
FCC PART 15C AV
!
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
Jite no. Sm Charber Data no. : 20
Lis. / Aint. b 2013 3115 (4530) int. pol. @ VERTICAL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode IEEES0Z .11k Z462ZMHz Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission

Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)

1 4924.000 33.06 g8.69 35.70 44, 59 50.74 54 .00 3.26 Lverage

Femarks:
1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,
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FCC ID:ZVAQ5 page 4-20
Data: 21 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)

Jite no. Sm Charber Data no. 21
Lis. / Aint. b 2013 3115 (4580) int. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V

Test mode

IEEES0Z.11b 2462ZMHz Tx HMode
MT-WHM773531NH
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ECC ID:ZVAQ5 page 4-21
Data: 22 File: 2013 reportTTCLWACS1302179-FCC.EMG {104)
120 Lewvel (dBuWim) Date: 2013-11-29

FCC PART 15C PEAK

60
FCC PART 15C AV
1
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)

Jite no. ! 3m Charher Data no. r 22

Lis. / Aint. o 3m 2013 3115 (4530) int. pol. @ HORIZONMTALL

Limit : FCC PART 15C PELE

Env. / Ins. : 23*C/54% Engineer : EKevin Hu

EUT . WIRELE3S USE ADAPTER

Power supply : DC 3.3V

Test mode : IEEES0Z.11b 2462MHz Tx Mode

MT-WHN73 1MM
int., Cable Lmp. Emission

Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark

[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 4924.000 33.06 g8.69 35.70 39.15 45.20 54 .00 .80 Lverage

Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343
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ECC ID:ZVAQ5 page 4-22
Data: 31 File: 2013 reportTTCLWACS1302179-FCC.EMG {104)
120 Lewvel (dBuWim) Date: 2013-11-29

FCC PART 15C PEAK

60 FCC PART 15C BY

WW

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Jite no. ! 3m Charher Data no. t 51
Lis. / Aint. HERCh 1] 2013 3115 (4530) int. pol. @ HORIZONMTALL
Limit : FCC PART 15C PELE
Env. / Ins. : 23*C/54% Engineer : EKevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode : IEEES0Z2.11g 2462MHz Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [dE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 Z24f62.000 28.32 5.89 35.70 93.158 91.69 T74.00 -17.69 Peak
Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:ZVAQ5 page 4-23
Data: 32 File: 2013 reportTTCLWACS1302179-FCC.EMG {104)
120 Lewvel (dBuWim) Date: 2013-11-29

FCC PART 15C PEAK

60
FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Jite no. ! 3m Charher Data no. HEC 1
Lis. / Aint. HERCh 1] 2013 3115 (4530) int. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. : 23*C/54% Engineer : EKevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode : IEEES0Z2.11g 2462MHz Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [dE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 Z24f62.000 28.32 5.89 35.70 110.09 10&8.60 T74.00 -34.60 Peak
Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ5 page 4-24
Data: 33 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
Jite no. Sm Charber Data no. t 33
Lis. / Aint. b 2013 3115 (4580) int. pol. @ VERTICAL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V

Test mode

IEEES0Z.11g 2462MHz Tx HMode
MT-WHM773531NH

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ05 page 4-25
Data: 34 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
4 FCC PART 15C AV
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
Jite no. Sm Charber Data no. HERCE:
Lis. / Aint. 3m 2013 3115 (4580) int. pol. @ VERTICAL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode IEEES0Z.11g Z462ZMHz Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission

Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [dE) [dBuv) [dBuV/m) (dBuV/m) [(dB)

1 4924.000 33.06 g8.69 35.70 45.76 51.81 T74.00 2z .19 Peak

49z24.000 33.06 .69 35.70 33.16 39.:21 S54.00 14.739 Lverage
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-iwp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ5 page 4-26
Data: 35 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)

Jite no. Sm Charber Data no. 35
Lis. / Aint. b 2013 3115 (4580) int. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V

Test mode

IEEES0Z.11g 2462MHz Tx HMode
MT-WHM773531NH

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ05 page 4-27
Data: 36 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
FCC PART 15C AV
!
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
Jite no. Sm Charber Data no. HEc) -
Lis. / Aint. 3m 2013 3115 (4580) int. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode IEEES0Z.11g Z462ZMHz Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission

Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [dE) [dBuv) [dBuV/m) (dBuV/m) [(dB)

1 4924.000 33.06 g8.69 35.70 44,75 50.83 T74.00 23.17 Peak

49z24.000 33.06 .69 35.70 31.16 37.21 S54.00 16.79 Lverage
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-iwp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:ZVAQ5 page 4-28
Data: 37 File: 2013 reportTTCLWACS1302179-FCC.EMG {104)
120 Lewvel (dBuWim) Date: 2013-11-29

FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Jite no. ! 3m Charher Data no. HERCA
Lis. / Aint. HERCh 1] 2013 3115 (4530) int. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. : 23*C/54% Engineer : EKevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode : IEEES0Z2.11g 2437MHz Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [dE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 2437.000 Z28.2Z6 5.85 35.70 109.06 107.47 T74.00 -33.47 Peak
Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:ZVAQ5 page 4-29
Data: 38 File: 2013 reportTTCLWACS1302179-FCC.EMG {104)
120 Lewvel (dBuWim) Date: 2013-11-29

FCC PART 15C PEAK

60 FCC PART 15C BY

W

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Jite no. ! 3m Charher Data no. : 38
Lis. / Aint. HERCh 1] 2013 3115 (4530) int. pol. @ HORIZONMTALL
Limit : FCC PART 15C PELE
Env. / Ins. : 23*C/54% Engineer : EKevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode : IEEES0Z2.11g 2437MHz Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [dE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 2437.000 Z28.2Z6 5.85 35.70 qz .86 91.27 T74.00 -17.27 Peak
Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ5 page 4-30
Data: 39 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)

Jite no. Sm Charber Data no. 39
Lis. / Aint. b 2013 3115 (4580) int. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V

Test mode

IEEES0:Z.11g 2437HHE Tx HMode
MT-WHM773531NH

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ05 page 4-31
Data: 40 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
Level (dBuim) Date: 2013-11-29
120
FCC PART 15C PEAK
60
B FCC PART 15C AY
I
0 4000 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
S3ite no. 3 Chamber Data no. 40
Dis. / Ant. 3m 2013 3115 (4580) int. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT : WIRELE3S3 USE ADAPTER
Power supply : DC 3.3V
Test mode IEEES0Z.11g 2437MHz Tx Mode
MT-WN73 1NM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [dE) [dBuV) [(dBuV/m) (dBuV/m) (dE)
1 4874.000 32.97 .63 35.70 45.20 51.10 74.00 Z2.80 Peak
2 4874.000 32.97 .63 35.70 31.03 36.93 54.00 17.07 Lyerage
Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-iwp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ5 page 4-32
Data: 41 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
Jite no. Sm Charber Data no. HE N
Lis. / Aint. b 2013 3115 (4580) int. pol. @ VERTICAL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V

Test mode

IEEES0:Z.11g 2437HHE Tx HMode
MT-WHM773531NH

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ05 page 4-33
Data: 42 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
Level (dBuim) Date: 2013-11-29
120
FCC PART 15C PEAK
60
4 FCC PART 15C AY
0 4000 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
S3ite no. 3 Chamber Data no. HE 1
Dis. / Ant. 3m 2013 3115 (4580) int. pol. @ VERTICAL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT : WIRELE3S3 USE ADAPTER
Power supply : DC 3.3V
Test mode IEEES0Z.11g 2437MHz Tx Mode
MT-WN73 1NM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [dE) [dBuV) [(dBuV/m) (dBuV/m) (dE)
1 4874.000 32.97 .63 35.70 45,582 51.72 74.00 Z22.25 Peak
2 4874.000 32.97 .63 35.70 J3zZ.ov 37.97 54.00 16.03 Lyerage
Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-iwp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:ZVAQ5 page 4-34
Data: 43 File: 2013 reportTTCLWACS1302179-FCC.EMG {104)
120 Lewvel (dBuWim) Date: 2013-11-29

FCC PART 15C PEAK

60
FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Jite no. ! 3m Charher Data no. t 43
Lis. / Aint. HERCh 1] 2013 3115 (4530) int. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. : 23*C/54% Engineer : EKevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode : IEEES0Z2.11g 2412MHz Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [dE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 2412.000 28.21 5.81 35.70 109.46 107.78 T74.00 -33.786 Peak
Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343



®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:ZVAQ5 page 4-35
Data: 44 File: 2013 reportTTCLWACS1302179-FCC.EMG {104)
120 Lewvel (dBuWim) Date: 2013-11-29

FCC PART 15C PEAK

60 FCC PART 15C BY

MW

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Jite no. ! 3m Charher Data no. HE £
Lis. / Aint. HERCh 1] 2013 3115 (4530) int. pol. @ HORIZONMTALL
Limit : FCC PART 15C PELE
Env. / Ins. : 23*C/54% Engineer : EKevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode : IEEES0Z2.11g 2412MHz Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [dE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 2412.000 28.21 5.81 35.70 93 .87 9z.19 T74.00 -15.19 Peak
Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ5 page 4-36
Data: 45 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
Jite no. Sm Charber Data no. HE 1
Lis. / Aint. b 2013 3115 (4580) int. pol. @ VERTICAL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V

Test mode

IEEES0:Z.11g 2412MHz Tx HMode
MT-WHM773531NH

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ05 page 4-37
Data: 46 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
Level (dBuim) Date: 2013-11-29
120
FCC PART 15C PEAK
60
4 FCC PART 15C AY
T
0 4000 6800. 9500, 12400. 15200, 18000
Frequency (MHz)
S3ite no. 3 Chamber Data no. r 45
Dis. / Ant. 3m 2013 3115 (4580) int. pol. @ VERTICAL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT : WIRELE3S3 USE ADAPTER
Power supply : DC 3.3V
Test mode IEEES0Z.11g 2412Z2MH=z Tx Mode
MT-WN73 1NM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [dE) [dBuV) [(dBuV/m) (dBuV/m) (dE)
1 482Z4.000 32.885 .55 35.70 45.79 51.55 74.00 22 .45 Peak
2 4824.000 32.88 .56 35.70 31.13 6.9 54.00 17.11 Lyerage
Remarks:
1. Emission Lewel= Antenna Factor + Cable Loss —-iwp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ5 page 4-38
Data: 47 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)

Jite no. Sm Charber Data no. 477
Lis. / Aint. b 2013 3115 (4580) int. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V

Test mode

IEEES0:Z.11g 2412MHz Tx HMode
MT-WHM773531NH

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ05 page 4-39
Data: 48 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
FCC PART 15C AV
!
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
Jite no. Sm Charber Data no. 45
Lis. / Aint. 3m 2013 3115 (4580) int. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode IEEES0Z.11g 2412Z2MH=z Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [dE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 4824.000 32.88 g8.55 35.70 45.16 50.92 T74.00 23.08 Peak
2 45824.000 3Z.838 .55 35.70 30.13 35.89 S54.00 15.11 Lverage
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-iwp Factor + Reading.

Z. The emwmission lewels that are 204F below the

official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:ZVAQ5 page 4-40
Data: 57 File: 2013 reportTTCLWACS1302179-FCC.EMG {104)
120 Lewvel (dBuWim) Date: 2013-11-29
1
FCC PART 15C PEAK
60

FCC PART 15C BY

e

M

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Jite no. Sm Charber Data no. 57
Lis. / Aint. b 2013 3115 (4530) int. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode IEEES0Z.11nHTZ20 2412ZMH=z Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 2412.000 28.21 5.81 35.70 Qz .59 91.21 T74.00 -17.21 Peak

Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:ZVAQ5 page 4-41
Data: 58 File: 2013 reportTTCLWACS1302179-FCC.EMG {104)
120 Lewvel (dBuWim) Date: 2013-11-29

FCC PART 15C PEAK

60
FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Jite no. ! 3m Charher Data no. : 58
Lis. / Aint. o 3m 2013 3115 (4530) int. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. : 23*C/54% Engineer : EKevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode : IEEES02.11nHTZ0 2412Z2MHz Tx HMode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 2412.000 28.21 5.81 35.70 110.05 108.37 T74.00 -34.37 Peak
Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ5 page 4-42
Data: 59 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)

Jite no. Sm Charber Data no. 59
Lis. / Aint. b 2013 3115 (4580) int. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V

Test mode

IEEES0Z.11nHTZ20 2Z412MH= Tx Hode
MT-WHM773531NH

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ5 page 4-43
Data: 60 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
. FCC PART 15C AV
I
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
Jite no. Sm Charber Data no. &0
Lis. / Aint. b 2013 3115 (4530) int. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode IEEES0Z.11nHTZ20 2412ZMH=z Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 4824.000 32.88 g8.55 35.70 45,24 51.00 T74.00 23 .00 Peak
2 45824.000 3Z.838 .55 35.70 31.16 36.92 S54.00 17.05 Lverage
Remarks:

1. Emission Lewel=
Z. The emwmission lewels that are 204F below the

Antenna Factor + Cable Loss

—Lwp Factor + Reading.
official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ5 page 4-44
Data: 61 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
Jite no. Sm Charber Data no. : 61
Lis. / Aint. b 2013 3115 (4580) int. pol. @ VERTICAL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V

Test mode

IEEES0Z.11nHTZ20 2Z412MH= Tx Hode
MT-WHM773531NH

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ5 page 4-45
Data: 62 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
4 FCC PART 15C AV
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
Jite no. Sm Charber Data no. : 62
Lis. / Aint. b 2013 3115 (4530) int. pol. @ VERTICAL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode IEEES0Z.11nHTZ20 2412ZMH=z Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 4824.000 32.88 g8.55 35.70 45.55 51.61 T74.00 2z .39 Peak
2 45824.000 3Z.838 .55 35.70 31.88 37.64 S54.00 16.36 Lverage
Remarks:

1. Emission Lewel=
Z. The emwmission lewels that are 204F below the

Antenna Factor + Cable Loss

—Lwp Factor + Reading.
official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:ZVAQ5 page 4-46
Data: 63 File: 2013 reportTTCLWACS1302179-FCC.EMG {104)
120 Lewvel (dBuWim) Date: 2013-11-29

FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Jite no. ! 3m Charher Data no. I 63
Lis. / Aint. o 3m 2013 3115 (4530) int. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. : 23*C/54% Engineer : EKevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode : IEEES0Z2.11nHTZ0 2437MHz Tx HMode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 2437.000 Z28.2Z6 5.85 35.70 109.05 107.46 T74.00 -33 .46 Peak
Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:ZVAQ5 page 4-47
Data: 64 File: 2013 reportTTCLWACS1302179-FCC.EMG {104)
120 Lewvel (dBuWim) Date: 2013-11-29
FCC PART 15C PEAK
60

FCC PART 15C BY

W

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Jite no. Sm Charber Data no. 64
Lis. / Aint. b 2013 3115 (4530) int. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode IEEES0Z . 11nHTZ20 2437HMHz Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 2437.000 Z28.2Z6 5.85 35.70 93 .65 9z.09 T74.00 -15.09 Peak

Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ5 page 4-48
Data: 65 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
Jite no. Sm Charber Data no. : 65
Lis. / Aint. b 2013 3115 (4580) int. pol. @ VERTICAL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V

Test mode

IEEES0Z.11nHTZ20 2437HMHz Tx Hode
MT-WHM773531NH

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ5 page 4-49
Data: 66 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
4 FCC PART 15C AV
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
Jite no. Sm Charber Data no. H -1
Lis. / Aint. b 2013 3115 (4530) int. pol. @ VERTICAL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode IEEES0Z . 11nHTZ20 2437HMHz Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 4874.000 32.97 g8.63 35.70 45,90 51.80 T74.00 2z .20 Peak
2 45874.000 32.97 .63 35.70 31.45 37.386 S54.00 16.62 Lverage
Remarks:

1. Emission Lewel=
Z. The emwmission lewels that are 204F below the

Antenna Factor + Cable Loss

—Lwp Factor + Reading.
official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ5 page 4-50
Data: 67 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)

Jite no. Sm Charber Data no. 67
Lis. / Aint. b 2013 3115 (4580) int. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V

Test mode

IEEES0Z.11nHTZ20 2437HMHz Tx Hode
MT-WHM773531NH

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ5 page 4-51
Data: 68 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
d FCC PART 15C AV
I
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
Jite no. Sm Charber Data no. [=1=}
Lis. / Aint. b 2013 3115 (4530) int. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode IEEES0Z . 11nHTZ20 2437HMHz Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 4874.000 32.97 g8.63 35.70 45,17 51.07 T74.00 22.93 Peak
2 45874.000 32.97 .63 35.70 3l.z2:2 37.12 S54.00 16.55 Lverage
Remarks:

1. Emission Lewel=
Z. The emwmission lewels that are 204F below the

Antenna Factor + Cable Loss

—Lwp Factor + Reading.
official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:ZVAQ5 page 4-52
Data: 69 File: 2013 reportTTCLWACS1302179-FCC.EMG {104)
120 Lewvel (dBuWim) Date: 2013-11-29

FCC PART 15C PEAK

60
FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Jite no. ! 3m Charher Data no. . -1=)
Lis. / Aint. o 3m 2013 3115 (4530) int. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. : 23*C/54% Engineer : EKevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode : IEEES02.11nHTZ0 2462Z2MHz Tx HMode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 Z24f62.000 28.32 5.89 35.70 109.55 10&8.06 T74.00 -34.06 Peak
Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:ZVAQ5 page 4-53
Data: 70 File: 2013 reportTTCLWACS1302179-FCC.EMG {104)
120 Lewvel (dBuWim) Date: 2013-11-29
1
FCC PART 15C PEAK
60

FCC PART 15C BY

MWMW«WWMMM

M

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Jite no. Sm Charber Data no. o
Lis. / Aint. b 2013 3115 (4530) int. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode IEEES0Z . 11nHTZ20 Z46ZMHz Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 Z24f62.000 28.32 5.89 35.70 Q4,12 9z .63 T74.00 -15.63 Peak

Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ5 page 4-54
Data: ¥1 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)

Jite no. Sm Charber Data no. 71
Lis. / Aint. b 2013 3115 (4580) int. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V

Test mode

IEEES0Z.11nHTZ20 2462MHz Tx Hode
MT-WHM773531NH

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ5 page 4-55
Data: 72 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
4 FCC PART 15C AV
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
Jite no. Sm Charber Data no. 7
Lis. / Aint. b 2013 3115 (4530) int. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode IEEES0Z . 11nHTZ20 Z46ZMHz Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 4924.000 33.06 g8.69 35.70 45, 63 51.65 T74.00 2z .32 Peak
49z24.000 33.06 .69 35.70 31.86 37.91 S54.00 16.09 Lverage
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-iwp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ5 page 4-56
Data: 73 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
Jite no. Sm Charber Data no. HEE
Lis. / Aint. b 2013 3115 (4580) int. pol. @ VERTICAL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V

Test mode

IEEES0Z.11nHTZ20 2462MHz Tx Hode
MT-WHM773531NH

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ5 page 4-57
Data: 74 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
1 FCC PART 15C AV
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
Jite no. Sm Charber Data no. HEEE:
Lis. / Aint. b 2013 3115 (4530) int. pol. @ VERTICAL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode IEEES0Z . 11nHTZ20 Z46ZMHz Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 4924.000 33.06 g8.69 35.70 46,13 5Z.18 T74.00 21.82 Peak
49z24.000 33.06 .69 35.70 31.56 37.61 S54.00 16.389 Lverage
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-iwp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:ZVAQ5 page 4-58
Data: 83 File: 2013 reportTTCLWACS1302179-FCC.EMG {104)
120 Lewvel (dBuWim) Date: 2013-11-29
FCC PART 15C PEAK
60

FCC PART 15C BY

L

W

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Jite no. Sm Charber Data no. 53
Lis. / Aint. b 2013 3115 (4530) int. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode IEEES0Z . 11nHT40 2Z452MH=z Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 2452.000 28.:29 5.87 35.70 89.65 ga.11 T74.00 -14.11 Peak

Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:ZVAQ5 page 4-59
Data: 84 File: 2013 reportTTCLWACS1302179-FCC.EMG {104)
120 Lewvel (dBuWim) Date: 2013-11-29

FCC PART 15C PEAK

60
FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Jite no. ! 3m Charher Data no. : 54
Lis. / Aint. o 3m 2013 3115 (4530) int. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. : 23*C/54% Engineer : EKevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode : IEEES02.11nHT40 2452MHz Tx HMode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 2452.000 28.:29 5.87 35.70 10A.35 104.381 T74.00 -30.51 Peak
Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ5 page 4-60
Data: 85 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
Jite no. Sm Charber Data no. : 55
Lis. / Aint. b 2013 3115 (4580) int. pol. @ VERTICAL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V

Test mode

IEEES0Z.11nHT40 2452MH= Tx Hode
MT-WHM773531NH

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ5 page 4-61
Data: 86 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
, FCC PART 15C AV
I
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
Jite no. Sm Charber Data no. HE =1}
Lis. / Aint. b 2013 3115 (4530) int. pol. @ VERTICAL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode IEEES0Z . 11nHT40 2Z452MH=z Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 4904.000 33.03 g.66 35.70 45.16 51.15 T74.00 22 .85 Peak
Z  4904.000 33.03 .66 35.70 31.26 37.25 S54.00 16.75 Lverage
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-iwp Factor + Reading.

Z. The emwmission lewels that are 204F below the

official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ5 page 4-62
Data: 87 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)

Jite no. Sm Charber Data no. =30
Lis. / Aint. b 2013 3115 (4580) int. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V

Test mode

IEEES0Z.11nHT40 2452MH= Tx Hode
MT-WHM773531NH

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ5 page 4-63
Data: 88 File: G:2013 reportiT'TCLWACS1302179-FCC.EMG6 (104)
Lewvel {(dBuvim) Date: 2013-11-29
120
FCC PART 15C PEAK
60 FCC PART 15C AW
f
0 4000 GR00. a600. 12400. 15200. 18000
Fregquency (MHz)
3ite no. 3m Charher Data no. 55
Dis. / Aint. 3m 2013 3115 (4550) iAnt. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / Ins. 23*C/ 543 Engineer Eevin Hu
EUT : WIRELESZSZ USE ADAPTER
Power supply : DC 3.3V
Test mode IEEES0Z . 11nHT40 2Z452ZMH=z Tx Mode
MT-WHN73 1MM
int., Cable Amp. Emission
Fredq. Factor loss Factor Reading Lewvel Limits Margin ERemark
[MH=z) (dB/m) (dE) [dE) [dBuWV) (dBuV/m) (dBuV/m) (dE)
1 4904,.000 33.03 8.66 35.70 44,83 &0.82 74,00 23.18 Peak
2 4904,000 33.03 8.66 35.70 30.67 36,66 54,00 17.34 Lverage

Remark=:

1. Emi==ion Lewvel= Antenha Factor + Cable Loss —-Awp Factor + Reading.
2. The emi=s=sion lewels that are 204E below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:ZVAQ5 page 4-64
Data: 89 File: 2013 reportTTCLWACS1302179-FCC.EMG {104)
120 Lewvel (dBuWim) Date: 2013-11-29

g

FCC PART 15C PEAK

60
) FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Jite no. ! 3m Charher Data no. HE ==}
Lis. / Aint. o 3m 2013 3115 (4530) int. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. : 23*C/54% Engineer : EKevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode : IEEES02.11nHT40 2437MHz Tx HMode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 2437.000 Z28.2Z6 5.85 35.70 105.09 103.50 T74.00 -Z9.50 Peak
Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343



[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ5 page 4-65
Data: 90 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
1
I
FCC PART 15C PEAK
60
FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Jite no. Sm Charber Data no. Q0
Lis. / Aint. b 2013 3115 (4530) int. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode IEEES0Z . 11nHT40 2437HMHz Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 2437.000 Z28.2Z6 5.85 35.70 a0. 54 88.95 T74.00 -14.95 Peak

Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343
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AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ5 page 4-66
Data: 91 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)

Jite no. Sm Charber Data no. 91
Lis. / Aint. b 2013 3115 (4580) int. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V

Test mode

IEEES0Z.11nHT40 2437HMHz Tx Hode
MT-WHM773531NH

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343
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FCC ID:ZVAQ5 page 4-67
Data: 92 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
d FCC PART 15C AV
I
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
Jite no. Sm Charber Data no. e
Lis. / Aint. b 2013 3115 (4530) int. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode IEEES0Z . 11nHT40 2437HMHz Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 4874.000 32.97 g8.63 35.70 45,14 51.04 T74.00 22 .96 Peak
2 45874.000 32.97 .63 35.70 31.00 36.90 S54.00 17.10 Lverage
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-iwp Factor + Reading.

Z. The emwmission lewels that are 204F below the

official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343
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FCC ID:ZVAQ5 page 4-68
Data: 93 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
Jite no. Sm Charber Data no. : 93
Lis. / Aint. b 2013 3115 (4580) int. pol. @ VERTICAL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V

Test mode

IEEES0Z.11nHT40 2437HMHz Tx Hode
MT-WHM773531NH

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:ZVAQ5 page 4-69
Data: 94 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
FCC PART 15C AV
i
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
Jite no. Sm Charber Data no. : 94
Lis. / Aint. b 2013 3115 (4530) int. pol. @ VERTICAL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode IEEES0Z . 11nHT40 2437HMHz Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 4874.000 32.97 g8.63 35.70 44,52 50.22 T74.00 23.78 Peak
2 45874.000 32.97 .63 35.70 30.14 36.04 S54.00 17.96 Lverage
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-iwp Factor + Reading.

Z. The emwmission lewels that are 204F below the

official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343
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ECC ID:ZVAQ5 page 4-70
Data: 95 File: 2013 reportTTCLWACS1302179-FCC.EMG {104)
120 Lewvel (dBuWim) Date: 2013-11-29

FCC PART 15C PEAK

60
FCC PART 15C AV
0 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Jite no. ! 3m Charher Data no. : 95
Lis. / Aint. o 3m 2013 3115 (4530) int. pol. @ VERTICAL
Limit : FCC PART 15C PELE
Env. / Ins. : 23*C/54% Engineer : EKevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode : IEEES0Z2.11nHT40 2422Z2MHz Tx HMode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 2422.000 28.23 5.83 35.70 104.13 102.49 T74.00 -Z5.49 Peak
Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343
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ECC ID:ZVAQ5 page 4-71
Data: 96 File: 2013 reportTTCLWACS1302179-FCC.EMG {104)
120 Lewvel (dBuWim) Date: 2013-11-29
FCC PART 15C PEAK
60

FCC PART 15C BY

N IO T A v

L s st

u1ﬂﬂﬂ 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Jite no. Sm Charber Data no. 96
Lis. / Aint. b 2013 3115 (4530) int. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode IEEES0Z . 11nHT40 2422ZMH=z Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 2422.000 28.23 5.83 35.70 a0.581 ga.17 T74.00 -15.17 Peak

Femarks:

1. Emission Lewvel= Antenna Factor + Cable Loss —Awp Factor + Reading.
Z. The ewmission lewvels that are Z20dB kbelow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343




[AUDIX]

AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ5 page 4-72
Data: 97 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
Jite no. Sm Charber Data no. HER=M
Lis. / Aint. b 2013 3115 (4580) int. pol. @ VERTICAL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V

Test mode

IEEES0Z.11nHT40 2422MH= Tx Hode
MT-WHM773531NH

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343
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FCC ID:ZVAQ5 page 4-73
Data: 98 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
. FCC PART 15C AV
I
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
Jite no. Sm Charber Data no. : 98
Lis. / Aint. b 2013 3115 (4530) int. pol. @ VERTICAL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode IEEES0Z . 11nHT40 2422ZMH=z Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 4544.000 32.92 g.60 35.70 45,17 50.99 T74.00 23.01 Peak
4544 .,000 0 32.92 .60 35.70 31.04 36.86 S54.00 17.14 Lverage
Remarks:

1. Emission Lewel= Antenna Factor + Cable Loss —-iwp Factor + Reading.
Z. The emission lewels that are 204F below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343
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FCC ID:ZVAQ5 page 4-74
Data: 99 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)

Jite no. Sm Charber Data no. Q9
Lis. / Aint. b 2013 3115 (4580) int. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V

Test mode

IEEES0Z.11nHT40 2422MH= Tx Hode
MT-WHM773531NH

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ5 page 4-75
Data: 100 File: G:2013 report! T TCLACS1302179-FCC.EMG6 (104)
120 Level (dBulfim) Date: 2013-11-29
FCC PART 15C PEAK
60
1
0 4000 6800. a600. 12400. 15200. 18000
Frequency (MHz)
Jite no. Sm Charber Data no. 100
Lis. / Aint. b 2013 3115 (4530) int. pol. HORIZONTALL
Limit FCC FPART 15C PELE
Env. / In=s. Z3*C/ 543y Engineer Kevin Hu
EUT . WIRELE3S USE ADAPTER
Power supply : DC 3.3V
Test mode IEEES0Z . 11nHT40 2422ZMH=z Tx Mode
MT-WHN73 1MM
int., Cable Lmp. Emission
Fredq. Factor loss Factor Beading Lewvel Limits Margin Remark
[MH=) [dB/ /) [dE) [clE) [dBuv) [dBuV/m) (dBuV/m) [(dB)
1 4544.000 32.92 g.60 35.70 44,35 50.20 T74.00 23 .80 Peak
Z  4844.000 3IZ2.92 .60 35.70 30.51 36.33 74.00 37.67 Lverage
Remarks:

1. Emission Lewel=
Z. The emwmission lewels that are 204F below the

Antenna Factor + Cable Loss

—Lwp Factor + Reading.
official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F13343
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:ZVAQ5 page 5-1

5. CONDUCTED SPURIOUS EMISSIONS

5.1.Test Equipment

Item Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1. | PXA Signal Analyzer Agilent N9030A MY51380221| Oct.31,13 1 Year
2. Attenuator Agilent 8491B MY39262165| May.08,13 1 Year
3. RF Cable Hubersuhner | SUCOFLEX102 | 28618/2 May.08,13 1Year
5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum intentional
radiator in operating, the radio frequency power that is produced by the intentional radiator
shall be at least 20dB below that in the 100kHz bandwidth within the band that contains the
highest level of the desired power.

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth is set
to 100 kHz, The video bandwidth is set to 300 kHz and measure all the emissions
detected.

5.4.Test result
PASS (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343
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AUDIX Technology (Shenzhen) Co., Ltd.
ECC ID:ZVAQ5

page 5-2
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

Agilgnt Spectrum Analysed - Swept 54

1 f DL P Dl 2, 1L
Start Freq 1.000000000 GHz - A Typs: Log-Pur track
PHD: Fast o Trig: Free Run Avg|Hold: 8T/00 T

FGaimlow — Atten: 20 4B

Ref Offzet 21 dB
Jdeidie  Ref 30,00 dBm

‘1
|

-l-;"‘\.u_.— -

[_ R P VY

|
e i PP E UL TS S P L T e

|

Stop 10.000 GHz
#VBW 300 kHz Sweep EG60 ms (1001 pts)

FUNCTION | FLMCTION WADTH FUNCTION WadlE |

Agilgnt Spectrum Analysed - Swept 54

I, i IEERRINRERE O [0 el 1] Paak 5 areh
Marker 1 B74.870000000 MHz _ Avg Type: Log-Par theacr o
PO Fast L, Trig: Free Run Avg|Heold: 217100

IFGain:Lww Atten: 20 48

Ref Offzet 21 dB
f2idiv_ Ref 30.00 dBm

1

i...b.,_n-.q A bt 1l it g A T B Ay o g e s bt e Py Lt kA by
|

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)
i FUNETION | FLIECTION WIDTH |

51,521 dBm

FUNETION YALLIE |
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ECC ID:ZVAQ5 page 5-3

Agilgnt Spectrum Analysed - Swept 54
1 A = ] D15 1% P D L0, 2T
Marker 1 14.470000000000 GHz = Aurg Type: Log-Far s
PO Fast Ly Trig: Free Run Avg|Hald: 21100
IF Gain:Luw Atten: 20 48

Peak Ssarch

Ref Offzet 21 dB
f2idiv_ Ref 30.00 dBm

‘!

L T S S B W | T #-Lk P VR SRRV P VTN T i | s ittt o 4 Seat et i

Stop 25.000 GHz
#VBW 300 kHz Sweep 1.43 s (1001 pts)

v FUNCTION | FLMCTION WADTH FUNETION WallE |

=37.603 dBm

Agilgnt Spectrum Analysed - Swept 54

Start Freq 2.310000000 GHz - A Typs: Log-Per Frequancy
PO Fast L, Trig: Free Run Avg|Hold:= 100100

IFGain:Lww Atten: 20 48

Ref Offzat 21 dB
Jdeidiy_ Ref 30,00 dBm

Stop 2.42500 GHz
Sweep 11.0 ms (1001 pts)

FUNCTION | FLMCTION WADTH FUNCTION WadlE |

1061 GHz|
00 G
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AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

ECC ID:ZVAQ5 page 5-4

Test CH6: 2437MHz

Agilgnt Spectrum Analysed - Swept 54
L H = ] e A aM Dl (R, 2013
Start Freq 1.000000000 GHz - A Typa: Log-Pur track
PHD: Fast o Trig: Free Run Avg|Hold: 28/M00 T
-
IF Gain:Luw Atten: 20 48

Frequency

Ref Offzet 21 dB
Jdeidie  Ref 30,00 dBm

9

¢

|
b ith .J"}
- gt

| | e e U ) i el e A e
| ———

Stop 10.000 GHz
#VBW 300 kHz Sweep EG60 ms (1001 pts)

FUNCTION | FLMCTION WADTH FUNCTION WadlE |

2.440 GHz| 13275 dBm|

Agilgnt Spectrum Analysed - Swept 54
i it = i I e AN Dl O, 2013
Marker 1 869.050000000 MHz = g Type: Log Par e

PO Fast L, Trig: Free Run Avg|Hold: 36100

IF Gain:Luw Atten: 20 48

Peak Ssarch

NextPeak

Ref Offzet 21 dB
f2idiv_ Ref 30.00 dBm
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Next Pk Left
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#VBW 300 kHz Sweep 92.7 ms (1001 pts)
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ECC ID:ZVAQ5

AUDIX Technology (Shenzhen) Co., Ltd.

page 5-5

Agilgnt Spectrum Analysed - Swept 54

Marker 1 14.620000000000

Ref Offzet 21 dB

P e At Wi T

Ref 30,00 dBm 83 dB

25 AN Ded O, 2013
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Test CH11: 2462MHz
Swepl 54

Agilent Spectrum Analysed
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ECC ID:ZVAQ5 page 5-6

Agilgnt Spectrum Analysed - Swept 54

I it = ] LEOSAOL AM D, 2013
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Agilgnt Spectrum Analysed - Swept 54
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ECC ID:ZVAQ5 page 5-7

Agilgnt Spectrum Analysed - Swept 54

1 Ak =y ] DO OG0 AM D 0, 2013
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Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

Agilgnt Spectrum Analysed - Swept 54
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ECC ID:ZVAQ5 page 5-8

Agilgnt Spectrum Analysed - Swept 54
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ECC ID:ZVAQ5 page 5-9

Agilgnt Spectrum Analysed - Swept 54
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Agilgnt Spectrum Analysed - Swept 54
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ECC ID:ZVAQ5 page 5-10

Agilgnt Spectrum Analysed - Swept 54
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MER MODE TAC 300 .- v FUNETION FLINCTION wiDi T

24 626 GHz| 43,141 dBm |
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ECC ID:ZVAQ5 page 5-11

Test CH11: 2462MHz

Agilgnt Spectrum Analysed - Swept 54
L H = ] DOCEZ 73 AM DaC IR, 2013
Start Freq 1.000000000 GHz - A Typs: Log-Pwr track
PHD: Fast o Trig: Free Run Avg|Heold: 117100 T
- 3
IF Gain:Luw Atten: 20 48

Frequency

Ref Offzet 21 dB
Jdeidie  Ref 30,00 dBm

*1

I i P PR TN i . e o o, ST OO PR SO MU SEPPRRY Y LWL v || e o
[atammntn

Stop 10.000 GHz
#VBW 300 kHz Sweep EG60 ms (1001 pts)

FUNCTION | FLMCTION WADTH FUNCTION WadlE |

Agilgnt Spectrum Analysed - Swept 54
1 i = ] DOCE2 S0 AM DaC R, 2013
Marker 1 908.790000000 MHz = g Type: Log Par ]
PO Fast L, Trig: Free Run Avg|Hold: 38100 it
IF Gain:Luw Atten: 20 48

Peak Ssarch

Ref Offzet 21 dB
f2idiv_ Ref 30.00 dBm

*1

L R L e e

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

v FUNCTION | FLMCTION WADTH FUNETION WallE |

; 08,74 MHzg =4 543 dBmg

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343
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ECC ID:ZVAQ5 page 5-12

Agilgnt Spectrum Analysed - Swept 54

I, Ak =y ] LOETIA0E AN D 0, 2013
Marker 1 24.595000000000 GHz 7 Avg Type: Log-Pwr T
PO Fast Ly Trig: Free Run Avg|Hald: 141100
IF Gain:Luw Atten: 20 48

Peak Ssarch

Ref Offzet 21 dB
f2idiv_ Ref 30.00 dBm

1

¢

i""‘"‘i-‘-""-‘. W S | -J-..q_nr..u."‘ el P A sl ot gty A T J:__“._.h;,l_.r; .l'u“1"".'1.‘,'--'rﬂ-—f“'"""‘u-"'r-'-\\-'-' Jnpe e b, 1+.-"'

Stop 25.000 GHz
#VBW 300 kHz Sweep 1.43 s (1001 pts)

v FUNCTION | FLMCTION WADTH FUNETION WallE |

24,585 GHz | 43,331 dBm |

Agilgnt Spectrum Analysed - Swept 54

| ¥ LOCHEE AM D IR, 2013 E
Avg Typa: Log-Pwr requsncy

PO Fast L, Trig: Free Run Avg|Hold:= 100100

IF Gain:Luw Atten: 20 48

Ref Offzat 21 dB
Jdeidiy_ Ref 30,00 dBm

#VBW 300 kHz Sweep 5.80 ms (1001 pts)

FLINCTION wiDi T FUNETION WAdUE |

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343
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AUDIX Technology (Shenzhen) Co., Ltd.

page 5-13

Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz

Agilgnt Spectrum Analysed - Swept 54

Start Freq 1.000000000 GHz -
PHD: Fast Trig: Free Run

Fhaimlow — Atten: 20 4B
Ref Offset 21 dB
Eidy  Ref 30,00 dBm
1
!

s M et Tl

#VBW 300 kHz

A, e
M et vy il sl et e e Al ey T

Avg Typa: Log-Pwr
Avg|Heold: 217100

Stop 10.000 GHz
Sweep EG60 ms (1001 pts)

FLINCTION wiDi T FUNETION WAdUE |

Agilgnt Spectrum Analysed - Swept 54

h!arker 1 BE9.420000000 MHz
PN Fast L'
IFGain:Luw

Atten: 20 48

Ref Offzet 21 dB
f2idiv_ Ref 30.00 dBm

Iph',—-'-i‘-"'-' R i et UL T B e Lt e S L S R R N |

#VBW 300 kHz

"88042MHz|  51.114 9Bm|

Trig: Free Run

FUNCTION | FLMCTION WADTH FUNETION WallE |

POCAL AM DR, 2013

Avg Typa: Log-Pwr Peak Search

Avg|Hold: 200100

'1

Stop 1.0000 GHz
Sweep 92.7 ms (1001 pts)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343
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ECC ID:ZVAQ5 page 5-14

Agilgnt Spectrum Analysed - Swept 54

I, Ak =y ] LI AM Dad O, 2013
Marker 1 24.955000000000 GHz 7 Avg Type: Log-Pwr T
PO Fast Ly Trig: Free Run Avg|Hald: 141100
IF Gain:Luw Atten: 20 48

Peak Ssarch

Ref Offzet 21 dB

MEkr1 2
iy Ref 30,00 dBm

| TR TYE S NP JP A b, o _,.;q;..__._.r_._,r._k.__,.v.u_hl.-n-'--.‘-"‘-" gt e il et g o W bl

Stop 25.000 GHz
#VBW 300 kHz Sweep 1.43 s (1001 pts)

v FUNCTION | FLMCTION WADTH FUNETION WallE |

24955 GHz| 42714 dBm|

Agilgnt Spectrum Analysed - Swept 54
L H = ] POCZ LG AM D IR, 2013
Start Freq 2.310000000 GHz - A Typs: Log-Per thark
PHD: Fast o Trig: Free Run Avg|Hold:= 100100 T
- 3
IF Gain:Luw Atten: 20 48 o

Frequency

Ref Offzat 21 dB
Jdeidiy_ Ref 30,00 dBm

AL L,
I T

A1
-

i
|
T
| AT T TR S PR L . AP WY WS SPPY T (e S R T ok

Stop 2.42500 GHz
#VBW 300 kHz Sweep 11.0 ms (1001 pts)

FLINCTION wiDi T FUNETION WAdUE |

2,404 53 GHz| 7.459 dBm|
J9000 GHz|  -30,966 dBm |
| 5
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ECC ID:ZVAQ5

AUDIX Technology (Shenzhen) Co., Ltd.

page

Test CH6: 2437MHz

Agilgnt Spectrum Analysed - Swept 54

Start Freq 1.000000000 GHz

PHO: Fast

o Trig: Free Run
—
IFGain:Luw

Atten: 20 48

Ref Offzet 21 dB
Jdeidie  Ref 30,00 dBm

*1

i_,..m.f..-«.-'f-ﬂ'*"'#

#VBW 300 kHz

e e e, ! SO SR MR | SN CE PG N SV PR

FUNCTION

5-15

Avg Typa: Log-Pwr
Avg|Heold: 177100

Stop 10.000 GHz
Sweep EG60 ms (1001 pts)

FLINCTION wiDi T FUNETION WAdUE |

Agilent Spectrum Analysed

Swepl 54

Marker 1 820.550000000 MHz

PHO; Fast
IFGain:Luw

e Trig: Free Run
Atten: 20 48

Ref Offzet 21 dB
f2idiv_ Ref 30.00 dBm

#VBW 300 kHz

FUNCTION

51007 dBm

Avg Typa: Log-Pwr
Avg|Hold: 200100

T el i P4 e A P et gt st et L

LALED AM D, 2013
TRALE

Peak Ssarch

‘1

Sweep 92.7 ms (1001 pts)

FLINCTION wiDi T

FUNETION YALLIE |

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343
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AUDIX Technology (Shenzhen) Co., Ltd.

page 5-16

Agilgnt Spectrum Analysed - Swept 54
Marker 1 24.970000000000 GHz

PHO: Fast

o Trig: Free Run
—
IFGain:Luw

Atten: 20 48

Ref Offzet 21 dB
f2idiv_ Ref 30.00 dBm

Bttt kil st i g e P Sy s gl ety Sl o,

#VBW 300 kHz

24570 GHz| 43,586 dBm |

PIT I S S et ot A 1o D (e S ELES

FUNCTION

Avg Typa: Log-Pwr
Avg|Hald: 141100

LAL T AM D, 2013
TRALE

Peak Ssarch

FLINCTION wiDi T

Swepl 54

Agilent Spectrum Analysed

o Trig: Free Run

PHO Fast Attan: 20 4B

IFGain:Luw

Ref Offzet 21 dB
f2idiv_ Ref 30.00 dBm

#VBW 300 kHz

Avg Typa: Log-Pwr
Avg|Hold=>100/100

i, rﬂ'b'-hl'.l"lh'“l - 3

FUNCTION

LOeADI LG AM D O, 2013
TRALE
TVl

Frequency

""""J""'F‘l“'r.'-.. i,
Tty .
laa bl = —

Stop 2.51000 GHz
Sweep 5.80 ms (1001 pts)

FLINCTION wiDi T FUNETION WAdUE |

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343
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AUDIX Technology (Shenzhen) Co., Ltd.
ECC ID:ZVAQ5

page 5-17

Agilgnt Spectrum Analysed - Swept 54

Start Freq 1.000000000 GHz

PHO: Fast L) Trig: Free Run
IFGain:Lww Atten: 20 48

Avg Typa: Log-Pwr
Avg|Hold: 28M00

Ref Offzet 21 dB
f2idiv_ Ref 30.00 dBm

‘1

i E it o
| P R B B st e e e O T e e T
| mper————

Stop 10.000 GHz
#VBW 300 kHz Sweep EG60 ms (1001 pts)

FUNETION FLINCTION wiDi T

FUNETION YALLIE |

9,083 dBm|

Agilgnt Spectrum Analysed - Swept 54

Marker 1 876.810000000 MHz

PHO: Fast L, ) Trig: Free Run
IFGain:Lww Atten: 20 48

DAL 1S AM D IR 2013
Avg Typa: Log-Pwr 1RACE
Avg|Hold: 26M00 TYPl

Peak Ssarch

Ref Offzat 21 dB
Jdeidiy_ Ref 30,00 dBm

1

| SRS S IV pa— e R e AR EER TR SR s bt e

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

FUNETION FLINCTION wiDi T

51208 dBm

FUNETION YALLIE |

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343
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Agilgnt Spectrum Analysed - Swept 54
. = e I VA1) AN Dec 02, 2113
Marker 1 24.025000000000 GHz - Avg Typa: Log-Pwr TRACK

PHO: Fast ) Trig: Fres Run Avg|Hald: 14100 re
IFGain:Lww Atten: 20 48

Peak Ssarch

Ref Offzet 21 dB
f2idiv_ Ref 30.00 dBm

1

[ L P f..u..y-u.w-'f'ﬂrhn-«-ﬁ.em-.n.-.--—-.-....-*M,-.Mm.n-v"--r*--m-a.«m]-h-.rl«'-—'rlu‘-~J‘-*--f-+-r--‘“*=+-“*'- i

#VBW 300 kHz

v FUNETION FLINCTION wiDi T FUNETION WALLIE

24,026 GHz| 43211 dBm |

Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MHz

Agilgnt Spectrum Analysed - Swept 54
| 12 TR0 P D 0, 2

Start Freq 1.000000000 GHz - A Typs: Log-Pur sk Frequancy
PHD: Fast o Trig: Free Run Avg|Hold: 32100 it

FGaimlow — Atten: 20 4B

Ref Offzet 21 dB
f2idiv_ Ref 30.00 dBm

1

'

| o s PerEr _:'" e 0 i b B i o i Y ...-_.-'-IL_-.---_u.- s, gt e g i,
ettt

Stop 10.000 GHz
#VBW 300 kHz Sweep EG60 ms (1001 pts)

FUNCTION | FLMCTION WADTH FUNCTION WadlE |

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343
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AUDIX Technology (Shenzhen) Co., Ltd.

page

Agilent Spectrum Analysed

Swepl 54

Marker 1 705.120000000 MHz

PR Fast
IFGain:Luw

Atten: 20 48
Ref Offaat 21 dB
iBidivy REF_:}EBO dBm

#VBW 300 kHz

70512 MHz|  50.354 dBm |

o Trig: Free Run

i Lot ot s b 1 bl Aot b v Ll it Al U v i stk b

5-19

1291800 P D [12, 2101
TRALE

TVl

e

Avg Typa: Log-Pwr
Avg|Hold: 2600

Peak Ssarch

*1

Stop 1.0000 GHz
Sweep 92.7 ms (1001 pts)
FUNETION | FLIECTION WIDTH |

Agilgnt Spectrum Analysed - Swept 54

Marker 1 20.230000000000 GHz

PHD: Fast
IFGain:Luw

Trig: Free Run

Atten: 20 48
Ref Offzet 21 dB

) deidiy Ref 30,00 dBm

[T TR b A, Al B 1, e AR Bt

Start 10,000 GHz

#VBW 300 kHz

% FUNETION
20230 GHz,|

43425 dBm |

il o M o B b e Ll g il

12 T 00 P D 002, T2
TRALE

e

Avg Typa: Log-Pwr
Avg|Hald: 21100

Peak Ssarch

*‘I

FLINCTION wiDi T

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343



[AUDIX]

ECC ID:ZVAQ5

AUDIX Technology (Shenzhen) Co., Ltd.

page

5-20

Agilgnt Spectrum Analysed - Swept 54

‘Start Freq 2.310000000 GHz
PR Fast
IFGain:Luw

Ref Offzet 21 dB
Ref 30,00 dBm

s b Tk e B bt iy e

Start 2.31000 GHz

ADS TE GHz |
2 00 GHz |

o Trig: Free Run

WP R

#VBW 300 kHz

Avg Typa: Log-Pwr
Avg|Hold=>100/100
Atten: 20 48

R T ETT LRSI
I | I

o
ket

Stop 2.45000 GHz
Sweep 13.4 ms (1001 pts)
LTI WIETH |

FUNETION FUNETION WALLIE |

4,012 dBm|

Agilgnt Spectrum Analysed - Swept 54

PR Fast
IFGain:Luw

Ref Offzet 21 dB
Ref 30,00 dBm

+
A" v

T

| p—————

2422 GHz|

o Trig: Free Run

g Al -
ek et b e e Y e T T e T

#VBW 300 kHz

12rrnta M Ded 02, 012
Avg Typa: Log-Pwr TRALE
Avg|Hold: 28/M00

Atten: 20 48

Stop 10.000 GHz
Sweep EG60 ms (1001 pts)

FUNCTION | FLMCTION WADTH FUNCTION WadlE |

5184 dE-mi

Frequency

Audix Technology (Shenzhen) Co., Ltd.
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ECC ID:ZVAQ5 page 5-21

Agilgnt Spectrum Analysed - Swept 54

122 10 P D 0, 2T

Marker 1 746.830000000 MHz A Avg Typa: Log-Pwr TRALE Peak Search
PO Fast L, Trig: Free Run Avg|Heold: 217100
IF Gain:Luw Atten: 20 48

NextPeak
Ref Offzet 21 dB
B Ref 30,00 dBm

I"

Next Pk Right

Next Pk Left

1

¢

:}q.- e e S g ey o P i, et el e o b Pt oo et g,

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

MER MODE TAC 300 E: v FUNCTION | FLMCTION WADTH FUNETION WallE |

746,53 MHz|___ 50,989 dBm |

Agilgnt Spectrum Analysed - Swept 54
1 HF = il L P O R, T P “s R
Marker 1 19.195000000000 GHz Awg Type: Log-Par HEX A

PO Fast Ly Trig: Free Run Avg|Hald: 141100
IF Gain:Luw Atten: 20 48

Ref Offzet 21 dB
) deidiy_ Ref 30,00 dBm

*‘i

| T L T e s gt e ol el i e L L)

Start 10.000 GHz ' ' Stop 25.000 GHz
| #VBW 300 kHz Sweep 1.43 s (1001 pts)

MER MODE TAC 300 x v FUNETION FLINCTION wiDi T

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343
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AUDIX Technology (Shenzhen) Co., Ltd.

page 5-22

Test CH7: 2452MHz

Agilgnt Spectrum Analysed - Swept 54

Start Freq 2.425000000 GHz
PHI Fast |

o Trig: Free Run
—
IFGain:Luw

Atten: 20 48

Ref Offzet 21 dB
Ref 30,00 dBm

et !“'-..',_.-f._d 1|--1'u....l.-'_|"..--r:'~'\i',
¥ |

#VBW 300 kHz

5.797 dBm|
017 dBm |
J2.051 dBm |

Avg Typa: Log-Pwr
Avg|Hold=>100/100

=
Fuy

T R "‘"".-h'-'ﬂf.f» 1*“‘1*
e

Stop 2.51000 GHz
Sweep £.13 ms (1001 pts)

FUNCTION | FLMCTION WADTH FUNCTION WadlE |

Agilgnt Spectrum Analysed - Swept 54

o Trig: Free Run
Atten: 20 48

PR Fast
IFGain:Luw

Ref Offzet 21 dB
Ref 30,00 dBm

o i el

#VBW 300 kHz

i, -
e e T T ETR SRS N RIS B NPT G ST

320 P D O, T2
TRALE

Avg Typa: Log-Pwr Frequency

Avg|Hold: 16100

Stop 10.000 GHz
Sweep EG60 ms (1001 pts)

FUNCTION | FLMCTION WADTH FUNCTION WadlE |
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ECC ID:ZVAQ5 page 5-23

Agilgnt Spectrum Analysed - Swept 54
| 1201 P D 1, 2T

Marker 1 688.630000000 MHz A Ayvg Type: Log-Pwr fheacr Peak Search
PHO: Fast L, ) Trig: Free Run AvglHold: 34100 TPl
IF Gain:Luw Atten: 20 48

NextPeak
Ref Offzet 21 dB
B Ref 30,00 dBm

I"

Next Pk Right

Next Pk Left

'1

T TS LR e B S T e S e o I

Stop 1.0000 GHz
#VBW 300 kHz Sweep 92.7 ms (1001 pts)

MER MODE TAC 300 E v FUNCTION | FLMCTION WADTH FUNETION WallE |

558,63 MHz| 51,085 dBm |

Agilgnt Spectrum Analysed - Swept 54
1 HF = il L OO P DA (1, L2 P “s R
Marker 1 24.175000000000 GHz Awg Type: Log-Par HEX A

PO Fast Ly Trig: Free Run Avg|Hald: 141100
IF Gain:Luw Atten: 20 48

Ref Offzet 21 dB
) deidiy_ Ref 30,00 dBm

| TR - T R N PR L st 1 b o e,

Start 10.000 GHz ' . Stop 25.000 GHz
| #VBW 300 kHz Sweep 1.43 s (1001 pts)

FLINCTION wiDi T
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ECC ID:ZVAQ5 page 6-1
6. BAND EDGE COMPLIANCE TEST

6.1.Test Equipment

Item| Equipment |Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
1. Spectrum Agilent E4446A | US44300459 | May.08, 13 1 Year
2. Amp HP 8449B 3008A08495 | May.08, 13 1 Year
3. | Horn Antenna EMCO 3115 9510-4580 | May.28, 13 1 Year
4. HF Cable Hubersuhne | Sucoflex104 - May.08, 13 1 Year
6.2.Limit

All the lower and upper band-edges emissions appearing within 5.35-5.46GHz and
7.25-7.75GHz restricted frequency bands shall not exceed the limits shown in 15.209, all the
other emissions outside operation frequency band 5725MHz to 5850MHz shall be at least 20dB
below the fundamental emissions, or comply with 15.209 limits.

6.3.Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.

2. The turntable was rotated for 360 degrees to determine the position of maximum emission

level.

3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out
the highest emission.

4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

(@) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO

(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO

6.4.Test Results
Pass (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID:ZVAQ5 page 6-2
Data: ¥ File: G:2013 reportMTCLACS1302179.FCC.EM6 (104)
170 Level (dBulim) Date: 2013-11-29
4
C PART|15C PEAK
] o]
60 ]
0 2310 2333, 2356. 2379, 2402, 2425
Frequency (MHz)
Site no. 3m Chamber Data no. : 7
Di=s. / Ant. 3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C PELAE
Env. / In=s. : 23*(/54% Engineer : Kevin_Hu
EUT : WIRELESS USE ADAPTER
Power supply : DC 3.3V
Te=st mode : IEEE302.11b 2412ZHMHHz Tx Hode
MT-UN73 1NN
Ant. Cable lmp. Emi=sion
Fredq. Factor 1loss Factor Reading Lewvel Limits Margin Remark
(HHz) (dB/m) (dE) {dB) (dBuV) (dBuV/m) (dBuV/m} (dB)
1 Z2390.000 28.16 5.78 35.70 56.29 54.53 74.00 19.47 Peak
2 2399.355 zB.18 §.80 35.70 71.34 69.62 74 .00 4.38 Peak
3 Z2400.000 28.18 5.80 35.70 T1.32 69. 60 74.00 4.40 Peak
4 Z2412.106 2B.21 5.81 35.70 111.18 109.50 74.00 -35.50 Peak
Femarks:

1.
2.

Emission Levels=

Antenna Factor 4 Cable Loss -Amp Factor 4+ Reading.

The emission lewvels that are Z04B below the official limit are hot reported.

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX Technology (Shenzhen) Co., Ltd.

FCC PART 15C &Y

ECC ID:ZVAQ5 page 6-3
Data: 8 File: G:2013 reportTTCLVACS1302179-FCC.EME (104)
120 Level (dBul/im) Date: 2013-11-29
5
3
60 /

e i

2310 2333. 2356. 2379, 2402, 2425
Frequency (MHz)
Site no. ! 3m Chamber Data no. : B
Dis. / Ant. : 3m 2013 3115 (4580) Ant. pol. : VERTICAL
Limit : FCC PART 15C AV
Env. / Ins. : 23%C/54% Engineer : Kevin Hu
EUT : WIRELESS USE ADAPTER
Power supply : DC 3.3V
Test mode IEEES02.11b 2412MHz Tx Hode
HT-UN73 1NN
Ant. Cable Amp. Emi=ssion
Fredq. Factor 1loss Factor Reading Lewel Limits Margin Remark
(HHz) (dB/m) (dE) (dB) [dEuv) (dBuV/m) (dBuV/m) (dEB)
1 2376.011 28.13 5.76 35.70 47,54 45.73 54.00 §5.27 Average
2 2390.000 2ZB.16 §.78 35.70 43 .97 42.21 54.00 11.79 Average
3 2399.350 28.18 5.80 35.70 BG.24 64,52 54.00 -10.52 Average
4 2400.000 28.18 5.80 35.70 66.18 64,46 54 .00 -10.46 Average
5 2411.200 28.20 5.81 35.70 106.62 104.93 54.00 -50.93 Average
Remarks:
1. Emission Level= Antenna Factor + Cable Loss —-Amp Factor + Reading.
2. The emi=z=zion levels that are Z0dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343
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FCC ID:ZVA05 page 6-4
Data: 9 File: G:2013 reportTITCLIACS1302179.FCC.EMG (104)
120 Level {dBu\im) Date: 2013-11-29
4

FCQ PART|[15C PEAK
ddB

60

4
wdwhﬂwnmﬂﬂﬂ4&ﬂW4MWMMwWMﬁW”wWM&ﬂhqﬂwW*ﬂ#“—whanleﬂij/‘

2310 2333. 2356. 2379. 2402. 2425
Frequency (MHz)
Site no. ¢ 3m Chamber Data no. : 9
Dis. / Ant. : 3m 2013 3115 (4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C PEAK
Env. / Ins. : 23%C/54% Engineer : Kevin Hu
EUT : WIRELESS USE ADAPTER
Power supply : DC 3.3V
Test mode : IEEES02.11b 2412HHz Tx MNode
HT-UN73 1NN
Ant. Cable Amp. Emi=ssion
Fredq. Factor 1loss Factor Reading Lewel Limits Margin Remark
(HHz) (dB/m) (dE) (dB) [dEuv) (dBuV/m) (dBuV/m) (dEB)
1 Z2390.000 28.16 5.78 35.70 q7.47 45.71 74.00 28.29 Peak
2 2399.125 IZB.18 .80 35.70 54.48 52.76 74 .00 21.24 Peak
3 2400.000 23.18 5.80 35.70 53.41 51.69 74.00 22.31 Peak
4 Z2412.089 28B.Z21 5.81 35.70 91.48 §9.80 74.00 -15.80 Peak
Remarks:

1. Emission Level= Antenna Factor 4+ Cable Loss -Amp Factor + Reading.
2. The emission levels that are 20dE below the official limit are not reported.
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Data: 10 File: G:2013 reportTTCLVACS1302179-FCC.EME (104)
120 Level (dBul/im) Date: 2013-11-29
[
60

FCC PART 15C &

A

2310 2333. 2356. 2379. 2402. 2425
Frequency (MHz)
Site no. ¢ 3m Chamber Data no. : 10
Dis. / Ant. : 3m 2013 3115 (4580) Ant. pol. : HORIZONTAL
Limit : FCC PART 15C AV
Env. / Ins. : 23%C/54% Engineer : Kevin Hu
EUT : WIRELESS USE ADAPTER
Power supply : DC 3.3V
Test mode : IEEES02.11b 2412HHz Tx MNode
HT-UN73 1NN
Ant. Cable Amp. Emi=ssion
Fredq. Factor 1loss Factor Reading Lewel Limits Margin Remark
(HHz) (dB/m) (dE) (dB) [dEuv) (dBuV/m) (dBuV/m) (dEB)
1 Z2390.000 28.16 5.78 35.70 35.28 33.52 54.00 20.48 Average
2 2399.460 ZB.18 .80 35.70 46.36 44 .64 54.00 9.36 Average
3 2400.000 23.18 5.80 35.70 46.76 45.04 54.00 5.96 Average
4 Z2411.200 2£8B.20 5.81 35.70 B7.27 85.58 54.00 -31.58 Average
Remarks:

1. Emission Level= Antenna Factor 4+ Cable Loss -Amp Factor + Reading.
2. The emission levels that are 20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343
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ECC ID:ZVAQ5 page 6-6
Data: 23 File: G:2013 reportTTCLVACS1302179-FCC.EME (104)
120 Level (dBul/im) Date: 2013-11-29

FCC PART 15C_PEAK
GilB
60
2 3 4
W D YT P L oY e BTN
o 2450 2462. 2474, 2486. 2498. 2510
Frequency (MHz)

Site no. ! 3m Chamber Data no. : 23

Dis. / Ant. : 3m 2013 3115 (4580) Ant. pol. : HORIZONTAL

Limit : FCC PART 15C PEAK

Env. / Ins. : 23%C/54% Engineer : Kevin Hu

EUT : WIRELESS USE ADAPTER

Power supply : DC 3.3V

Test mode : IEEES02.11b 2462HHz Tx Mode

HT-UN73 1NN
Ant. Cable Amp. Emi=ssion

Fredq. Factor 1loss Factor Reading Lewel Limits Margin Remark

(HHz) (dB/m) (dE) (dB) [dEuv) (dBuV/m) (dBuV/m) (dEB)
1 Z2461.880 £8.32 5.89 35.70 94.06 22.57 74.00 -18.57 Peak
2 2483.500 2ZB.36 .92 35.70 47.74 46.32 74 .00 27.68 Peak
3 2495.600 23.39 5.94 35.70 45.61 47.24 74.00 26.76 Peak
4 Z500.000 28.40 5.94 35.70 47.98 46.62 74.00 27.38 Peak

Remarks:

1. Emission Level= Antenna Factor 4+ Cable Loss -Amp Factor + Reading.
2. The emission levels that are 20dE below the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F13343




